Assembly Instructions

IMPORTANT: READ THESE INSTRUCTIONS
CAREFULLY BEFORE ASSEMBLING OR USING YOUR
BUNK BED FRAME.

PLEASE KEEP THESE INSTRUCTIONS FOR FUTURE
REFERENCE.

HEALTH & SAFETY:

DO NOT jump on this bed frame.

This bed has not been designed or constructed as play equipment.
DO NOT use this bed frame unless all fixings are secured.

Always use on a level, even surface.

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due
to the risk of injury from falls™.

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used
correctly. Never attach or hang items to any part of the bunk bed that are not designed to be used with
the bed for example, but not limited to ropes, strings, cords, hooks, belts and bags".

WARNING "Children can become trapped between the bed and the wall, a roof pitch, the ceiling,
adjoining pieces of furniture (e.g. cupboards) and the like. To avoid risk of serious injury the distance
between the top safety barrier and the adjoining structure shall not exceed 75mm or shall be more than
230mm*.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.
Always follow the manufacturer's instructions.
The recommended size of the mattress(es) is 90cm x 190cm.

Ventilation of the room is necessary in order to keep the humidity low and to prevent mould in
and around the bed.

BS EN 747 : 2012 PART 1 & 2+ A1: 2015

WARNING: If this bed is placed on a laminated floor you must place some protection under all legs to
stop the bed frame from moving. If this is not adhered to there is no guarantee if the bed frame
collapses.

CARE & MAINTENANCE:

Periodically check all screws & fixings to ensure they are secure.
DO NOT push the bed frame as this will damage the legs.

Always lift the bed with two people to reposition.

Keep any sharp objects away from the frame.

Recommended maximum mattress height for top bunk is 160mm.




LEFT

ASSEMBLY INSTRUCTIONS

LB 652B - LB\

ASSEMBLY TIPS

are present prior start of assembly

sequence as numbered to assure
easy assembly.

A WARNING !

1. Don't attempt to repair or modify
part that are broken or defective.

1. Remove hardware from box and sort by size.
2. Please check to see that all hardware and parts

3. Please follow attached instructions in the same

Please contact the store immediately.
2. This product is for home use only and
not infended for commercial establishments.

fast and

HARDWARE LIST
36 PCS @ 42 PCS
9
JCBC  Mé x 100mm BARREL NUT M6 x 13mm
4PCS 28 PCS
Qo) 10 D
JCBC M6 x20mm WOOD DOWEL @8 x 30mm
‘ 6 PCS 76 PCS
(o) 1 ——
JCBC M6 X 60mm WOOD DOWEL @10 x 30mm
4 PCS 1PC
(o) 12 =\,
JCBC M6 X 30mm ALLEN KEY M4
18 PCS 2 PCS
13 s
JCBC-W Mé X 30mm METAL PLATE
20 PCS 8 PCS
14 <)
WOOD SCREW 4.0 x 30mm PAN HEAD SCREW M3.5 x 16mm
28 PCS 4 PCS
15 <=}
MINIFIX CAM PAN HEAD SCREW M4.0 x 38mm
V 28 PCS
MINIFIX BOLT

PAGE1OF11 _/




COMPONENT LIST
1PC 2 PCS
LEG (LEFT-FRONT) I
1PC| |HEADBOARD / FOOTBOARD SIDE PANEL
(LEFT REAR & RIGHT FRONT)
= — : 2 PCS
LEG (LEFT-REAR) -
TPC [
) ) ) ) e HEADBOARD / FOOTBOARD SIDE PANEL
LEG (RIGHT-FRONT) (LEFT FRONT & RIGHT REAR) —
. E
LEG (RIGHT-REAR) PANEL SLAT
1PC 1 SET
I:l I:I
FRONT SIDE RAIL
1PC| |SLAT
— — / 1 PC
REAR SIDE RAIL
2 PCS
B - 2]
REAR GUARD RAIL BACK FRAME (SHELF)
2 PCS
1PC
|° -]
FRONT GUARD RAIL
1PC
TPC
GUARD RAIL SUPPORT
1 PC
— . D
CENTER PANEL (SHELF)
LADDER RAIL 1 PC
4 PCS
LADDER STRETCHER
1PC|  |UPPER (SHELF)
4 PCS
LOWER FRAME
Thcs DIVIDER PANEL
=, 1 SET
HEADBOARD / FOOTBOARD PANEL TABLE

PAGEQOFH/




KSTEP 1

N
Q)

—

Ll
)
~N

STEP 2

PAGE3OFHJ




/STEP 3

/a4

s

7

§ 438

STEP 4

Y VY ERVAYERVi
AR
\

\

PAGE4OFH/




/STEP 5

STEP 6

PAGEBOFH/




STEP 8

PAGEéOFHJ




KSTEP ? h
STEP 10
\ PAGE7OFHJ




/;TEP]] A

STEP 12

X 2
o0 /\u
() (&)
o—// N fo
N 0
of 0 {f\\ {/\ O 1o
g Y &k
N — — 0
b (
J o /’_\)\Fy /\{A/’_\ o |,
N 0

\ PAGESOFH/




KSTEP 13

STEP 14

PAGE‘?OFHJ







/STEP 17

N/
£
wW\ \%\o

7NN
LN
— ///%/

;
7/
- \%\\w////v
\
/

COMPLETE ASSEMBLY




